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No Part No Description Qty 

1 5HL. 25ZB. 027 Filter net 1 

2 5HL. 25ZB. 032 Clamp 3 

3 8HL. 25ZB. 011 Joint grip 2 

4 8HL. 25ZB. 020 Pipe joint 2 

5 8HL. 25ZB. 016. 2 Rubber packing 2 

6 8HL. 25ZB‐H. 025. 1 Bolt M6*16 8 

7 8HL. 25ZB‐H. 009 Suction flange 1 

8 8HL. 25ZB‐H. 015 Plug 2 

9 8HL. 25ZB‐H. 017. 3 Plug packing 2 

10 8HL. 25ZB‐H. 025. 2 Bolt M6*55 2 

11 8HL. 25ZB‐H. 004 Pump body 1 

12 8HL. 25ZB‐H. 025. 3 Bolt M6*65 4 

13 8HL. 25ZB‐H. 017. 2 Rubber packing ring 1 

14 8HL. 25ZB‐H. 007 Diffuser 1 

15 8HL. 25ZB‐H. 006. 1 Impeller 1 

16 8HL. 25ZB‐H. 016 Rubber packing 1 

17 5HL. 25ZB‐H. 022 Mechanical seal 1 

18 GB/T 5789‐1986 Bolt M5*30 4 

19 8HL. 25ZB. 026 Aluminium washer 4 

20 8HL. 25ZB‐H. 005 Pump cover 1 

21 GB/T 93‐1987 Spring washer 6 1 

22 GB/T 5781‐2000 Bolt M6*25 1 

23 8HL. 25ZB‐H. 010 Discharge flange 1 

24 8HL. 25ZB‐H. 017. 1 Rubber pad 1 

25 5HL. 25ZB‐H. 021 Clap door 1 



 

 

 

 

 

 

 

 

 

 

 

 

 

No Part No Description 

1 Pump body (back) 15‐01‐SHP 

2 Front cover 15‐02‐SHP 

3 3 way outlet 15‐03‐SHP 

4 Diffuser (Impeller Housing) 15‐04‐SYHP 

5 Impeller 15-05-SHP-01 

6 Cover (big) Black 15-06-SYHP 

7 Cover (small) Black 15-07-SYHP 

8 Plastic Plug Red 15-08-SYHP 

9 Seal A (Rear) 15-09-SYHP 

10 Seal B (Front) 15-10-SYHP 

11 O-Ring 15-11-SYHP 

12 Mechanical Seal 5/8” 15-12-SHP 

13 Gasket with Nylon 15-13-SYHP 

14 Bolt M10 x 35 Washer & Nut 15-14-SYHP 

15 Bolt M10 x 60 Washer & Nut 15-15-SYHP 

16 Gasket for 3-way outlet 15-16-SYHP 

17 Rubber foot 15-17-SYHP 

18 Flapper valve 15-18-SYHP 

19 Bolt 5/16 x 1 ½ UNF S/S 15-19-SYHP 

20 Frame R&D Pump  

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

No Part No Description Qty 

1 80ZB‐001 Joint grip 2 

2 80ZB‐002 Pipe joint 2 

3 80ZB‐003 Rubber packing 2 

4 80ZB‐004 Bolt M10*30 12 

5 80ZB‐005 Suction flange 1 

6 80ZB‐006 Clap door 1 

7 80ZB‐007 Pump body 1 

8 50ZB‐008 Plug 2 

9 50ZB‐009 Plug packing 2 

10 80ZB‐008 Discharge flange 1 

11 80ZB‐009 Rubber pad 1 

12 80ZB‐010 Rubber packing ring 1 

13 50ZB‐011 Nut M6 3 

14 80ZB‐011 Diffusor  1 

15 50ZB‐013 Bolt M6*63.5 3 

16 80ZB‐012 Impeller 1 

17 50ZB‐018 Bolt M8*42 4 

18 80ZB‐013 O-ring 1 

19 50ZB‐015 Mechanical Seal 1 

20 50ZB‐017 Aluminium washer 4 

21 80ZB‐014 Pump cover 1 

22/23 80ZB‐015 Filter net 1 

24 80ZB‐016 Bolt M8*28 4 

25 80ZB‐017 Nut M8 4 

 80ZB‐018 Clamp 3 
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